/ '\ ONTARIO CLEAN WATER AGENCY

=== AGENCE ONTARIENNE DES EAUX

March 28, 2025

Ministry of the Environment, Conservation and Parks
3" floor, 101 17" Street East

Owen Sound, Ontario

N4K OA5

RE: 2024 Wiarton Wastewater Treatment Plant Annual Sewage Performance Report (ECA #6045-
ARDJS7) - Town of South Bruce Peninsula

Please see attached for the 2024 Annual Sewage Performance Report prepared by the Ontario
Clean Water Agency on behalf of the Town of South Bruce Peninsula for the:

e Wiarton Wastewater Treatment Plant

This report was completed in accordance with the requirements set out in ECA 6045-ARDIJS7, issued
November 23, 2017, Condition 11(4). Your receipt of this report by or before March 31, satisfies the
regulatory requirements:

e ECA #6045-ARDJS7 that “The Owner shall prepare performance reports on a calendar year basis
and submit to the Water Supervisor by March 31 of the calendar year following the period
being reported upon.”

Should you require further clarification on the information found within the Annual Sewage
Performance Report, please feel free to contact me.

Sincerely,

Leo-Paul Frigault
Senior Operations Manager
OCWA, Georgian Highlands Region



= _|ANNUAL SEWAGE =
Al | PERFORMANCE REPORT ..

= WIARTON
WASTEWATER TREATMENT PLANT

For the period of
JANUARY 1, 2024 TO DECEMBER 31, 2024

Prepared for the Town of South Bruce Peninsula by the Ontario Clean Water Agency

Town of
SOUTH BRUCE

/ "\ ONTARIO CLEAN WATER AGENCY @
=~ AGENCE ONTARIENNE DES EAUX »

PENINSULA




2024 Annual Performance Report
Town of South Bruce Peninsula: Wiarton Wastewater Treatment Plant
ECA #6045-ARDJS7 (Issued: November 23, 2017)

Table of Contents

i V7S =T d B 1Yol o o) f o] o ISP
B \Y, oY a1 (o1 g1 =1 DT | - [
2.1 SamMPliNg FrEQUENCY ..coiieeiieee ittt sttt e s s e e s saaee s
2.2 EFfUENT LIMILS oo
2.3 Comparison of Data to Limits/Design Values..........cccceevverirevieenreecieesnnenn,
2.4 Effluent ObJECTIVES ...ccooveiitiieeee ettt e e
2.5 Comparison of Data to Effluent Objectives ........cccccceveeeiieicireveeeeeeeeiinnnee,
2.6 Effluent FIOW MONItOTING ..uuveeeiiiiiiiiiireeeeee et e e e
2.7 INflUENt MONITOTING ..cciiiiiiiiieiiec e e e e e
2.8  Additional Monitoring Parameters .......ccoccveeeiriieeeiiiiieeeeriiee s eseee e
281 FIOWS ..ttt
2.8 2 TKN ettt ettt et e b e s ae e et esat e et e s at e e be e saee e

2.9  Success & Adequacy of the System......coocviiiiriiieeini e
Operating Challenges & Corrective ACLIONS ......uveeeeeeeeiieiiireeeieeeeeeeiireeeeeeeeeeians
Major Maintenance & EMergency REPaAIrS.....ccccuvuvururrrurmrniiirrrinnnnnrnrnnnnnnnnnnnnn..

Effluent Quality Assurance/Control MEasUIesS..........cccuveeeeecveeeeeeirveeeeeireeeeeennes

3
4
5
6. Calibration & MaintenanCe .........coceeiiiiiiiirieee e
7. Sludge Generation and Handling........ccoecuieeiiiiiiiiiniiieee e
8. Septage RECEIVING WOIKS ..ccccuuviiiiiiiiieicieee ettt e e ae e s sarae s
9.  CommuNity COMPIAINTS ..ueeiiiiiiiiiiiiiie et e s ee e e s sabaee s
10.  By-passes, Spills, Overflows and Abnormal Discharge Events........................

11. NOtICe Of MOAIfICATIONS ..oeeiiieiienieeeeeeeettetee et e ettt e et eeereaaaereseeeeeeerennaans

Appendices

Appendix A:  Performance Assessment Report
Appendix B:  Calibration Reports

Appendix C:  Community Complaints
Appendix D:  Effluent By-pass Reports
Appendix E:  Septage Laboratory Results

Page 2 of 19



2024 Annual Performance Report
Town of South Bruce Peninsula: Wiarton Wastewater Treatment Plant
ECA #6045-ARDJS7 (Issued: November 23, 2017)

1. System Description

The Wiarton Wastewater Treatment System is owned by the Corporation of the Town of South Bruce
Peninsula and operated on behalf of the Owner by the Ontario Clean Water Agency (OCWA). It is
responsible for the collection, transmission, treatment of sanitary sewage and disposal of effluent to
Colpoy’s Bay. The Wiarton WWTP began operating in its present configuration in 2016 and has a rated
capacity of 4,400 m3/day. The facility includes a three (3)-cell Moving Bed Bioreactor System (MBBR), a
three (3)-cell (6ha.) waste stabilization lagoon system that is aerated and operated in series
configuration, a Dynasand Filtration System and a UV disinfection System.

The collection system serves the former Town of Wiarton. Most of the raw sewage, including waste
from the Wiarton Water Filtration Plant sewage pump station is collected at Sewage Pump Station no.
1 (SPS no.1) located at the intersection of George and Taylor Street. SPS no.1 is equipped with two (2)
60 hp 1775 rpm sewage pumps located in a dry well each with a rated capacity of 103.0 L/s at a TDH of
29.0 m (one duty, one standby) and a combined rated capacity of 130 L/s at a TDH of 39.0 m. The dry
well is equipped with a forcemain air relief and vacuum relief valve. The raw sewage is then pumped to
Sewage Pump Station no.2 (SPS no.2) located at the intersection of Taylor and Elm Streets. Raw
sewage from the system located south of EIm Street is also collected at SPS no.2. SPS no.2 is equipped
with three (3) 90 hp sewage pumps located in a wet well each with a rated capacity of 116 L/s at a TDH
of 30.5 m (one (1) duty, two (2) standby), and two pumps in parallel having a rated capacity of 164.81
L/sec at a TDH of 36.68m (two (2) duty, one (1) standby). From there, the raw sewage is pumped to a
three (3)-cell MBBR System and then flows to a three (3)-cell waste stabilization lagoon system that
provides effluent polishing. Coagulant is injected at the MBBR effluent to provide precipitation of
phosphorous in the lagoons. The discharge from lagoon cell #3 is continuous.

The Septage Receiving Station has controlled access and a magnetic flow meter to record volumes of
septage received. The Septage Receiving Station discharges to the MBBR.

Sodium Hypochlorite solution dosing is performed (before filtration and UV disinfection) for seasonal
chlorination of lagoon effluent for control of algae growth between May and September of each year.

Disinfection using the UV disinfection system is only required from May 15 to September 15 but is
currently being operated year round.

Discharge from the lagoon filter building is directed to Colpoy Bay through a 300 mm discharge pipe on
Mary Street and Isaac Street (original). A 200mm backup effluent discharge pipe is located on Taylor
Street. Both pipes intersect at the discharge pipe located at George and Tyson Streets.

An overview of the Wiarton Wastewater Treatment System can be found in Table 1 and a summary of
the monitoring program can be found in Table 2.

Page 3 of 19



2024 Annual Performance Report
Town of South Bruce Peninsula: Wiarton Wastewater Treatment Plant
ECA #6045-ARDJS7 (Issued: November 23, 2017)

Table 1. Wiarton Wastewater Treatment System Overview

Facility Name Wiarton Wastewater Treatment Plant

Facility Type MBBR 3-cell, Aerated Lagoon3-cell, Sand Filtration, UV

disinfection with pumping stations (3)

Plant Classification

I WWT and Il WWC

Works Number 110000819
Rated Capacity 4,400 m3/day
Number of Households 1,100

Receiving Water

Colpoy’s Bay (Georgian Bay)

Environmental Compliance Approval

ECA 6045-ARDJS7 Issued November 23, 2017

Certificate of Approval

8-1028-99-006 (Air)

Table 2. Monitoring Program for Wiarton WWTP

Source Parameter Frequency Method
Flow (m?3) Daily Flow Meter
Influent - ;
BODs, TSS, TP, TKN Bi-Weekly External Analysis
Flow (m?3) Daily Flow Meter
CBODs, TSS, TKN, Total Ammonia Nitrogen (TAN), Bi-Weekly External Analysis
Total Phosphorus
E. Coli Bi-Weekly External Analysis
Effluent oH, Temperature Bi-Weekly In-House & E.xternal
Analysis
Temperature Bi-Weekly In-House & External
Analysis
Un-ionized Ammonia (WSER) Quarterly External Analysis
Flow (m?3) Daily Flow Meter
BOD5, Total Suspended Solids, Total Phosphorous,
Total Kjeldahl Nitrogen, Total Ammonia Nitrogen
TAN), Chemical Oxygen Demand .
(Orgazﬂcs: Acetone, éinzene, Ethylbenzene, Monthly External Analysis
Septage | Isopropyl alcohol, Methyl alcohol, Methylene
Chloride, Methyl ethyl, ketone, Toluene, Xylene
Metals: Aluminum, Arsenic, Barium, Cadmium,
Calcium, Chromium, Cobalt, Copper, Iron, Lead, .
Magnesium, Manganese, Mercury, Nickel, Quarterly External Analysis
Potassium, Selenium, Silver, Sodium, Tin, Zinc
MBBR DO, pH, Temperature, Ammonia?? Daily Online analyzers
BOD, TSS, Alkalinity, Total Phosphorous?? Bi-Weekly External Analysis

29Not required by ECA 6045-ARDJS7

Page 4 of 19




2024 Annual Performance Report
Town of South Bruce Peninsula: Wiarton Wastewater Treatment Plant
ECA #6045-ARDJS7 (Issued: November 23, 2017)

2. Monitoring Data

ECA 6045-ARDJS7, Section 11.4 requires

(a). a summary and interpretation of all Influent and Imported Sewage monitoring data, including
sewage characteristics, flow rates and a comparison to the values used in the design of the Works;

(b). a summary and interpretation of all Final Effluent monitoring data, including concentration, flow
rates, loading and a comparison to the design objectives and compliance limits in this Approval,
including an overview of the success and adequacy of the Works;

2.1 Sampling Frequency

Both raw sewage and effluent are sampled on a regular basis. The sampling types and frequencies are
summarized in Tables 3, 4 and 5. The sampling frequencies either meet or exceed the requirements set
out in ECA 6045-ARDJS7.

Table 3. Raw Sewage Monitoring — Sampling Frequencies as Required by Schedule D of ECA 6045-
ARDJS7

Parameter Sample Type Minimum Frequency
BODs Grab Monthly
Total Suspended Solids Grab Monthly
Total Phosphorous Grab Monthly
Total Kjeldahl Nitrogen Grab Monthly

Table 4. Effluent Sampling Monitoring — Sampling Frequencies as Required by Schedule D of ECA 6045-
ARDIJS7

Parameters Sample Type Minimum Frequency
CBODs 8-hr Composite Bi-weekly
Total Suspended Solids 8-hr Composite Bi-weekly
Total Phosphorous 8-hr Composite Bi-weekly
Total Ammonia Nitrogen (TAN) 8-hr Composite Bi-weekly
E. Coli Grab Bi-weekly
pH Grab Bi-weekly
Temperature Grab Bi-weekly

Table 5. Imported Sewage Monitoring — Sampling Frequencies as Required by Schedule D of ECA 6045-
ARDJS7

Sample Minimum
Parameters

Type Frequency

BODs Grab Monthly
Total Suspended Solids Grab Monthly
Total Phosphorous Grab Monthly
Total Kjeldahl Nitrogen Grab Monthly
Total Ammonia Nitrogen (TAN) Grab Monthly
Chemical Oxygen Demand Grab Monthly
Organics: Acetone, Benzene, Ethylbenzene, Isopropyl alcohol, Methyl Grab Monthly

Page 5 of 19



2024 Annual Performance Report

Town of South Bruce Peninsula: Wiarton Wastewater Treatment Plant
ECA #6045-ARDJS7 (Issued: November 23, 2017)

alcohol, Methylene chloride, Methyl ethyl, ketone, Toluene, Xylene

Metals: Aluminum, Arsenic, Barium, Cadmium, Calcium, Chromium,
Cobalt, Copper, Iron, Lead, Magnesium, Manganese, Mercury, Nickel,
Potassium, Selenium, Silver, Sodium, Tin, Zinc

Grab Quarterly

2.2 Effluent Limits

The effluent limits that are to be met as per ECA 6045-ARDJS7 for the Wiarton Sewage Treatment

Lagoon are found in Table 6.

Table 6. Effluent Limits as per Schedule C of ECA 6045-ARDJS7.

Effluent Parameter

Monthly Average Concentration

Monthly Average Waste Loading

(November 1 to April 30)

(mg/L)" (kg/day)
CBODs 15 66
Total Suspended Solids 15 66
Total Phosphorous as P 0.3 1.32
Total Ammonia Nitrogen 3 13.2
(May 1 to October 31)
Total Ammonia Nitrogen 6 6.4

pH

Maintained between 6.0 to 9.5, inclusive, at all times

E. Coli

Not to exceed 200 cfu/100 mL geometric mean density from May 15
to September 15

%aUnder ECA 6045-ARDJS7, "Monthly Average Effluent Concentration" means the arithmetic mean of
all Single Sample Results of the concentration of a contaminant in the Final Effluent sampled or
measured during a calendar month, weighted by the quantity of the Final Effluent discharged over the
days deemed to be represented by each sample.

2.3

Comparison of Data to Limits/Design Values

Analytical and monitoring data for the Wiarton Wastewater Treatment System is stored in OCWA’s
WISKI7 data management system. Annual and monthly averages for flows, CBODs, Suspended Solids,